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BAi{5 K Company information

WL R Bh R TE AR A BR A7) De.power Technology Limited

FHE AT WTT 48 & e 2202 T 2 VL A#71E M2 % 16 5 NO.16 Hongyun Road, Lanjiang Street,
Consignor Lanxi County, Jinhua City, Zhejiang Province
13823288548 xiangjing@sunwoda.com www.depower.com.cn
BN T R sh BEVR B A PR 7 Huizhou Xindong Energy Technology Co.,Ltd.
- e B L 5] 45 AR i K38 R FE A% 72 [ 9 #& No. 9 Building,  Sunwoda industrial park,
G i Dongpo Avenue, Yuanzhou Town, Boluo County, Huizhou City, Guangdong Province,
Manufacturer
P.R. China
13823288548 xiangjing@sunwoda.com www.sunwoda.com
AR T A I AT PR 2 ] Shantrhal Institute of Chemical Industry Testing Co., Ltd.
PR BAAT [E L EE X 208 451 345 %, 200062 No.345 East Yunling Road, Putuo, Shanghai,
Test lab China 200062
86-21-31765555 battery(@ghs.cn www.ghs.cn
Fth{5 B Battery information
L A b2 Rechargeable Vi /
Name Li-ion Battery Brand
Bs . JRER AL ﬁ
201- =
Type L h1-BASA Orlg,mal tested type el BASA
= 7 B bt B
PRAR IR (V) 36 B/ 7.65Ah 275.4Wh
Nominal voltage Capacity/energy
i A 78 AL - LA W (g) /
Description Rechargeable Li-ion battery Li content
i (kg) A\ I B YT AR5 Black
1.78
Mass Appearance plastlc.s cement shell
/5 B Test information
A g B Il 1
BHREHS 1122030133 AR 2022-05-10
Original test report No. Date of test report
M FR e A E GRIGRbRHET W) 3 38.3 % UNITED SRR
Test standard NATIONS Manual of Tests and Criteria 38.3 SHEG/AC.I0/1 1 Rev.T

T A £t Pass T.2 W e o
Altitude simulation A Passed Thermal test frie Passed
T.3 Jeah il N T 4 VIR N
Vibration A Passed Shook &% Passed
T.5 HMERHE B A T6h—+ N
External short circuit frf Passed Impact &1% Passed
T.7 TR A T.8 S N
Overcharge Al Passed Forced discharge ATi# Passed
38.3.3 () / 38.3.3 (g) /
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C r;n]:fi . tested samples meet the requirements of test items of the UNITED NATIONS Manual of
g Tests and Criteria ST/SG/AC.10/11/Rev.7 38.3
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B4 Signature ./0 % T s H#A
Issued date
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Bl &4 TF2I Vice chief engineer
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